CHERRINGTON CORPORATION
P.O.BOX A
FAIRFAX, MN 55332
PHONE 507-426-7261
' FAX 507-426-7263






Overall View

3000
Ref No. Part/Pg No. Description Qty

1 Page D Hopper System

2 003800 Tank, Qil, 10 Gal 1

3 Page C Screen Components

4 004300 Motor, WhI-HB18 2/Mach
002646 Wheel Assy-Right Side 1
002959 Wheel Assy- Left Side 1

Each Wheel Assy Includes:
002334P Tire, STG (29 x 12.5-15 NHS) 1
002647 Rim (10x 15) 1
See Also Steering Page E

5 Page B Engine/Pump Components

6 003362 Shield, Eng. Cover 1

7 Page F Operator Controls

8 003384 Latch, Flex-Draw (Style R) 2
-9 002713 Guard, Steering Compariment 1

10 002814 Latch, Flex, Draw (Style F) 2

11 Page E Steering Componets

12 Page F Operator Controls

13 000110P Steering Wheel 1
000111F Nut, Steering Wheel 1
002124 Steering Column 1
002651 Mtr, Steering (1034) 1

14 002375P Seat, K& M 1

15 Page G Fuel System

16 003372 Guard, Conveyor/Osc 1

17 002392P Light, Strobe 1

18 003086 Brkt, Air Cinr/Batt Box 1
003382 Cover, Batt Box (Not Shown) 1
003096 Pad, Batt 1
003094P Battery (Exide #26-MX-40) 1
002463P Battery Cable, 4 GA 08" 1
003090P Battery Cable, 1 GA 31" 1
000097P Battery Cable, 1 GA 48" 1

19 003686P Filter, Hyd, O-Ring HD FAS3 1
003176P indicator, Hyd Filter Restriction 1
002657P Filter, Hyd, Element F4E-040 1

207 003684 1

Roll Bar Assy, ROPS

Page A

*71.300015 OPTIONAL ROPS SUN SHADE CANOPY

i



002646 WHEEL ASSY: RIGHT REAR

REV.

ITEM PART NUMBER DESCRIPTION
1 71.P750700 RIM: PIONEER #106809
2 71.P763001 TUBE: INNER 3000
3 71.P763000 TIRE: 29 X 12.5 - 15 NHS 8PR

SCALE:

DATE:

APPROVED BY:

DRAWMN BY

REVISED - -

CHERRINGTON  CORPORATION

DRAWING NUMBER




002959 WHEEL ASSEMBLY: LEFT REAR / FRONT

REV.

ITEM PART NUMBER DESCRIPTION
1 P750700 RIM: PIONEER #106809
2 P763001 TUBE: INNER 3000
3 P763000 TIRE: 29 X12.5-15NHS 8 PR

SCALE;

DATE:

APPROVED BY:

DRAWMN BY

REVISED -

CHERRINGTON  CORPORATION

DRAWING NUMBER







“PARTS LIST

ENGINE/PUMP COMPONENTS

Ref No. Part No. Description Qty.
1 003130P Pre-Cleaner, SD 1
2 002377P Air Cleaner Assy (Includes 002921P) 1
3 002849P Mtg. Band, Air Cleaner 2
4 002075P Clamp, Hose, Size 28 4
5 003345P Hose, Air intake Eibow 2
6 003344 Tube, Air Intake Wid 1
7 000354P Indicator, A/C Service, 20" 1
8 003335P Ball Joint, 10-32 Female-5/16 Male 1
g 003334P Cable, Push-Pull 60" 1
10 002847P Mt, Rubber, 3/8-16 NC 4
11 002811P Ball Joint, 10-32 Female-1/4 Male 1
12 003226 - iMt, Engine, Front 1
i3 003223 Mt, Engine, Rear 1
14 002895P U-Clamp, 1-5/8 2
15 002892 Mufiter W/ Tailspout 1
16 002885 Bracket, Muffler 1
17 002889 Flex Tube, 1-1/2 x 24 UPDATED P/N: 71.P279110 1
18 003359 Exhaust Adapter 1
19 003375P Filter, Eng Oil Super 5 Series 1
20 000095P Sender, Eng Oll Pressure 1
21 003388P Starler, Super 5 Series 1
22 000201P Ball Joint, Male w/ Stud 3/8-24 LM i
23 003326 Linkage Rod, Transmission 1
24 oooz202P Ball Joint, Male w/Stud 3/8-24 RH 1
25 003356 Lever, Trans. Control Shaft 1
26 003352 Brkt, Neutral Safety Adj 1
27 gogessr Ball Joint, Female w/Stud 5/16-24 RH 1
28 003706P Centering Device, Transmission 1

003707P Bushing, CD Mtg Adapter (Not Included) 1
29 004537 Brit, Centering Device/Neutral Safety 1
30 004302P Pump, Gear, PNB11+2.6DSC36 1
31 004303P Purmp, Trans, EA/C #70144-RCM 1
iz 000092P Swiitch, Neutral Safety 1
32 003399P Cplg Hub, Super 5 Series 1
34 003376P Engine, Kubota D1005B (Includes 18,21,33, 1
35,36,38,39,40)
35 003400P Alternator, Super 5 Series 1
36 003401P Belt, Fan/Alt, Super 5 Series 1
37 000096P Sender, Water Temp. 1
a8 003402P Hose, Radiator, Upper 1
003403P Hose, Radiator, Lower 1
003463P Hose, Water Pump, Upper 1
003464P ~ Hose, Water Pump, Lower 1
39 003404P Radiator, Super 5 Series 1
40 003405P FANV Housing/ Cplg Kit, Super 5 Series 1
003406P Coupling Flange, FAV, Super 5 Series 1

“NOT SHOWN 71.P115848 CABLE: PUSH / PULL 48" TRANSMISSION SHIFT

1



___Q_TL Waen Asaamaum&

LERRATED FLiewts To ~_ ;
Lamins . Acresnste Wioe 4R
Ano - MaReow Enbps




Parts List

Screen System

Ref No. Part No. Description Qty
1 003669 Flight Blade 34" Steel 14
2 002593 Flight Mtg. Angle, 34" 14
3 003266 Chain, #620 Conv. 14 Cleat -
4 003306 Motor, 101-1009 Painted 1 -
5* 003297 Sprocket, D5030X 1" Bore 1 UPDATED P/N: 71.P652300
B 003298 Chain, #50-2 Osc. 1
7 003294 Sprocket, D50B18 1-7/16 Bore 1 UPDATED P/N: 71.P652181
8 002845 Key, 3/8 x 1.875 2
g+ 002671 Sprocket, Conveyor Driven, 21-24 1 UPDATED P/N: 71.P652021
10 003299 Chain, #50 Conveyor Drive 1
11+ 002670 Sprocket, Conveyor Drive, 24-21 1 UPDATED P/N: 71.P652024
2 003304 Motor, 101-1014 Painted 1
18 000271M Wear Strip, Conveyor 4
14 002386P Bearing, 4 Bolt Flange MSF-23 2
15 000257W Sprocket, 620 12T 1-7/16 Bore 2
16 003268 Shaft, Rear Conveyor 1
- 003267 Shaft Assy, Rear Conveyor 1
Includes 14,15,16, (2) 000328M Key) |
17 003281 Brki, Bearing, Conveyor Adj 1
18 003271 Brkt, Conveyor Mtr 1
18 003591 Conveyor Support, SD 1
20 003283 Bearing, 1-7/16 TAK Milled 2
21 003285 Bearing, NP-32R3C Milled 2
22 003282P Bearing, SM SFT-32R3C 2
23 003393 Shaft Assy, Osc Sub 1
003394 Shaft Assy, Osc (includes 20,21,22,23) 1
24 004306F Bolt, Tap, ¥%-13 NC x 2-1/2 2
25 003680 . Screen, 14" Open 1
003814 Screen, 1" Open, SD 1
003681 Screen, 5/8" Open 1
26 004346 Screen Frame Wid, SD 1
27 002584 - Spacer, Digger Cyl 2
28 003103 Brkt, Digger Cyl (Rear) 2
29 002585 Brkt, Digger Cyl (Front) 2
30 002067P Bushing, Rubber 4
31" 003210 Cyl, Digger, SD 2
32 003588 Conveyor Hold Down Assy,-LH 1
003587 Conveyor Hold Down Assy, RH ** 1
33 002573 Digger Point, SD 1
34 000277P Bearing, 1-7/16" Flange 2
35 002564 Shaft, Front Conveyor : 1
002565 Shaft Assy, Front Conveyor 1

(Includes 15,34,35, (2) 000328M Key)

“OPTIONAL SOLID DIGGER POINT P/N 71.005363 Page C
*SEAL KIT 71.P259090 USED ON CYLINDER 003210



SCREEN SYSTEM

MOUNTING HARDWARE ITEMS

I #12 CONVEYOR MOTOR MOUNTING HARDWARE:

#13 WEARSTRIP_71.000271M (QTY.4) 71.P100604 HEXBOLT 3/8-16 X 1GR5 (QTY4)

71.P103504 SOCKET HD CAP SCREW 5/16-18 X 1 (QTY. 8)
71.P150500 HEXNUT 5/16-18 GR5 (QTY. 8)
71.P851105 LOCKWASHER 5/16 (QTY. 8)

71.P850106 FLAT WASHER 3/8 (QTY 4)
71.P851106 LOCK WASHER 3/8 (QTY 4)

#28 REAR CYLINDER MOUNT 003103

71.P100605 HEXBOLT 3/8-16 X1-1/4 GRS (QTY 2 PER SIDE)

#33 DIGGER POINT / CUTTING EDGE (QTY. 1) 71.P851106 LOCK WASHER 3/8 (QTY 2 PER SIDE)
71.002573 SLOTTED STYLE 71.P155450 LOCKNUT3/8 (QTY 2 PERSIDE)

71.005363 SOLID STYLE (OPTIONAL)

71.P100605 HEX BOLT 3/8-16 X 1-1/4 GR.5 (QTY. 8) #29 FRONT CYLINDER MOUNT 002585

71.P851106 LOCK WASHER 3/8 (QTY.8) 71.P100818 HEXBOLT 1/2-13X4-1/2GR5 (QTY 1 PER SIDE)
71.P150600 HEX NUT 3/8-16 GR.5 (QTY.8) 71.P851108 LOCKWASHER 1/2 (QTY 1 PER SIDE)

71.P155850 LOCKNUT 1/2-13 (QTY 1 PER SIDE)

#1 FLIGHT BLADE 71.003669 (QTY.14)
#2 FLIGHT ANGLE 71.002593 (QTY. 14)

** QTY. REQUIRED PER FLIGHT ASSEMBLY

71.P100604 HEX BOLT 3/8-16 X1 GR 5 (QTY. 3)
71.P100605 HEX BOLT 3/8-16 X 1-1/4 GR5 (QTY.2)
71.P851106 LOCK WASHER 3/8 (QTY.5)

71.P155450 TOP LOCKHEX NUT 3/8-16 GR.5 (QTY. 5)






PARTS L1887

HOPPER SYS'YEM

i

Het, No. _ Part HNo. Description Qtv.
1 i 002859 ! Cvlinder, Hoist i 2
2 o 000349p i Clip, Clevis Pin : b
4 L 000ABYP 1 Pin, Clevia (1"} : 3
4 i 002855 1 Cyvlinder, Hopper i 1
a bo002523 i Pin, Rollover Cvlinder r 1
5 002811 i Pin, Boom Pivoi-LG ‘ ' 1
7 LoopusoR ! Crank, Hopper {S8Dh} ! 1
8 oonn3tze ! Guard, Bollaver Chain ; 1
) Toouuvehy 1 Turnbuckle Assy ; 2
10 T 002658 i UChain, RHollover i 2
11 1002518 i Pin, Boom Pivot/Swpracket : 1
17 P D03030 i Room, Wld (SD) : 1
13 i 002517 i Pin, Boom Pivot, Short } 2
14 I 002534 i Hopper : 1
1h ] UUZ6YR i Wear Strip, Haopper i 2
16 D02403P #60 Conn. Link ! 4

= Additional reference numbers:

|
3
\

P298100 Hoist Lockout Switch - MOUNTED ON LEFT CYLINDER
P298155 Hopper Switch (on/off) - MOUNTED ON RIGHT SIDE HOPPER BOOM

Page D






Parts List

Steering Components

Ref No. Part No. Description Qty
1 002402P Bolt, Whi 9/16-18 x 1-3/16 18/mach
2 002334P Tire, STG (29x 12.50-15 NHS) 3/mach
3 002647 Rim (10x 15) 3/mach

002959 Wheel Assy (29x12.5-15) R 2/mach

includes 2&3, See Overall View

4 002505 Wheel Hub - 3/mach
5 004301 Mtr, Whi/Brk-HB18 1/mach
6 004308 Fork, Front {(SD) 1
7 003107 Cyl, Steering, (2491) 1
8 002588 Sprocket, Steering ldler 1
g 002831 Chain, Steering, 16SB q
10 002864 Chain, Steering, 15SB 1
11 002827 " Turnbuckle Assy, Steering 1
12 000013M Collar, Fork 2" 1
13 000006M Washer, Fork 1
14 002587P Sprocket, Steering Drive 1
15 002845 Key, 3/8 x 1.875 1
16 003025 Pin, Steering Idler 1

Page E



ANEAANIAN
QNN L E R LR RR R
RS A




PARTS LIST

OPERATOR CONTROLS

Ref No. Part No. Description Qtv.
1 i 002651 i Motor, Power Steering {1034) Not Shown ! 1
2 V002124 i Steering Column ! 1
3 1 000104P I Gauge, Hourmeter : i
4 ! 003397P i Switch, Tgn, Kubota {(Includes 003396P) H 1

i 003396P i KEey Set, Kubota Ing '
h i 0034866P i Knob, Control Lever ! 1
B I 003380P i Boot, Toggle Switch b 4
7 Vo 003367P i Switch, Toggle, DPDT _ ! 3
8- i 003368P i Switch, Toggle, DPDT Detented i 1
9 i 000103P i Gauge, Water Temp ! 1
10 Vo 000102P i Gauge, 0il Pressure ' 1
i1 7 002139P i Gauge, Voltmeter ! 1
12 1 002401P i Armrest, RH " 1
13 i 000136M ! Spring Button, Deadman ' 1
i4 v 000093P ! Switch, Deadman ' 1
15 1 002640 i Foot Pedal, Osc ' 1
16 I 002860 i Valve, Open Center {(Not Shown) ' 1
17 i 003236 i Pedal, Deadman ' 1
18 ! 003468 i Lever, Transmission ' 1
19 ' 003331 ! Lever, Throttle i 1
20 i 003465P { Cap, Plastisol, .463 x 1.5 i 1

Page T






PARTS LIST

FUEL SYSTEM

Ref No. Parts Neo. Descrinticon Qty.
| ! ]
1 = | 0o0174P | Filler/Breather EKit |
o : Q02733P : Gauge, Fuel Level !
3 i 002906 ! Tanlk, Fuel, SD I
! 002917 ! Tank, Tuel, Assy :
: : Includes #1-#3 !
4 ! oos22p ; Adapter, Hrass 1/4" NPT &6/16 EL ] Kt
5 1 Gozo8y P ' Hose, Mueil Line, 5/16" L[.D. i
! : Specily Length When Ordering i
& : Q0Z904P : Hose, Fuel Line, 3/Lte" 1.D. i
t / sSpecify Length When Ordering i
T ; FOUTLA49P i Adapter, PTRE 1/4 x 1/8 ; 1
=1 ! DOZ8u2P ! Adapter, Brass 1/8" NPT x 3/16 ST I
9 : Qo3GLER : fiiter, Fuel, HD & Blement- Racor 1 1
9B IR EETTE i Filter, Racor Fuel Element O |
8¢ BO3577P f Filter Bowl W/Plug, Hacor t 1
10 FOg1210p { Adapter, 0107-4-2 Pk
1 t 1
i 1 1

Page G

SP-1



¥
ol
]

L.

DR e R

DIEER CIE.

3EGAN ON
PEA ECO/BOMCO:

aepLacep_001478 ‘ - :
ONO00350 PEREIE- QI3 L © ® L/PP@? PO/?TS

— T, U —-
AEPLACED BY PRIGRITY . - VALVE BAWK \

IN_ . PEAY FLOVW DIVIDER zw :
T . A Lower rorrs]

| Ep-

EAR Purps

! FEEU:F®

Zf VALUE

gy

Y. Lawizx
& 8 Lowien

Paor L S C : ? O l ) U Fbet
| MkNTEALD - \—‘[ L U asc. MIR

(SHOVW ROTATEDT ) 480 ..

y P::"_T

FROM ACTUAL. Tl

LATION

ST A S B T Goman
L o, i Lo HYD. DIAGRAM , SD

gh{\?'_" FANK S P R T e APPROVED BY |, ] _ %
+ @ .- : ,‘ ‘ ' o , DATE: 12 5 9/ ) F iz 1] ln- B qa

® I CHERRINGTON - CoRPORAT IoW

DRAWINO HIJMEEH

———— | .,.__fA/ﬁfo,_—M/NN&som_ 5533 [

FLEMNEPOST 18AB68 ~11x17 .-




06-11-98

001490 .
HYDRAULIC DIAGRAM, SD
REF NO. _ } DESCRIPTION

A - CD 90 DEGREE 1-1/4, ZINGA #FT1215ZP, H1166P

- ZINGA#FT1215ZP, 45 DEGREE STREET ELL 1-1/4,
PUMP INLET ADAPTER #002862.
3A08-10A12, 0107-12-12, 2107-12-12, H1004P, 2107-12-12

2107-6-6,H1131P,3507-6-6

o o w

3507-6-6, H1129P, 3107-6-6
~ 0507-6-6, 3107-6-6, H1121P, 2107-6-6
0507-6-6, 3107-6-6, H1131P, 2107-6-6

2107-6-8, H1014P, 0107-6-6

I ¢ M m

2107-12-12, H1123P, 2107-8-12, 0507-10-8
t 0507-8-8, 3107-8-8, H1063P, 0107-8-8, V2 MMO

J 0507-8-8, 0107-8-8, 3107-8-8, H1027P, 0107-8-8, % MMO
K 2107-8-6, H1125P, 2107-8-6 .

L - 2107-8-6, H1126P, 2107-8-6

0107-8-6, H1016P, 2107-8-6

0107-8-6, H1145P, 2107-8-6

0507-8-6, 3107-6-6, H1103P, 3107-6-6, 2107-4-6

'UO.Z =

0507-8-6, 0107-6-8, 3107-6-6, H1022P, 2107-4-6,
NEEDLE VALVE (000230P), % FF

Ql - 0507-8-8, 0107-8-8, 3107-8-8, H1105P, 0507-10-8



Page 2
001480

HYDRAULIC DIAGRAMS, SD

§N<><§<c——l

R 0507-10-8, H1105P, 2107-12-8
S 0507-8-8, 3107-8-8, H1124P, 2107-12-8
2107-8-8, H1138P, 3107-8-8, 3507-10-8
2107-8-8, H1138P, 3107-8-8, 3507-10-8
0507-6-6, 3107-6-6, H1003P ,2107-6-6
0507-8-8, 0107-8-8, 3107-8-8, H1136P, 3107-8-8, 2 MRO
0507-8-8, 3107-8-8, H1136P, 3107-8-8, 2 NIRO
0107-8-6, H1013P, 2107-8-6
3107-8-6, H1104P, 2107-8-6
2507-10-12, H1118P, 2107-12-12
BB 2107-12-12, H1001P, 2107-12-12, F50G 16 %
CC 2507-16-16, 1" MRQ, 0107-16-16, H1167P, 2107-16-16
DD 1x % PTR, 2107-8-8, H1023P, 2107-8-8, 2107-8-8,
0507-8-8 '
EE 2507-12-12, 0107-12-12, % MRO, 2107-12-8, H1108P,
2107-8-8, 0507-10-8
FF | 2507-12-12, % MMS, 3107-12-8, H1107P, 2507-10-8
GG 3107-12-8, H1146P, 0107-8-8, &' MMO
HH 0107-12-8, H1034P, 0107-8-8, 2’ MMO

il H1130P, 0507-10-8



Page 3
001490

HYDRAULIC DIAGRAMS, SD

JJ . 0107-8-8, H1112P,3107-8-8,0507-10-8

KK 0107-8-8,H1110P,3107-8-8, 0507-10-8

L H1130P, 3107-8-8, 0507-10-8

MM | 2507-4-4, 2107-4-4, H1114P, 0107-44, % MO

NN 2507-4-4, 3107-4-4, H1115P, 0107-4-4

00 " 0107-4-4, H1116P, 2107-4-4

PP 2507-4-4, 0107-4-4, 2107-4-4, H1113P, 2107-4-4, 0107-4-4
QQ 0507-6-6, H1175P, 0107-6-6, 3/8 MMS, 0507-8-6

RR © 3/8MRO, 2107-64, H1113P, 2107-4-4, 0507-4-4

SS 2107-6-6, H1175P, 2107-6-6, 2507-6-6

1T, - 0507-6-6, 3107-6-6, H1125P, 3107-6-8, 0107-6-6



Neurru Swrrei i WAT/ Bax = /¥ Ga S\ Gan/Yer— Jocn
d[’\ . ¥ ] 2 . Yn.:.#&u: =M Ba 2 ! 2 )’;LL,/.BL&“ 1% GA
N i HS 3 ‘? Wiwr fAxn—~ /0 GA DEADAMAN 3 | U—"H%/.BLK"J”J’GA
STARTER 4 Bﬂf-j/ﬂxx— /4 GA WATER ArEs, AMMETER
o ( [ YEAJ;/.SAK —/¥Ga - A\ TEMPR N VioLer =14 Ga
- ) _ Saorzuoin
Mooure @ o
‘I GrLu
| - Moaug Mzrfg..-;“
e $ y 20 1Bt (17'— 2 Suerutzoly
) @ 3] & - 3l Ben e - f0Ga 200 Arol?)
Barrery X > 2 6T ng 4l Buus/Bur ~ 14 Ga Ban/ YL 10 64
l 5
— o @ T ot |
% (E % 3§ /kj(/_‘il : 00/3337 -i [ 1 et 211 2 Btz D
b < = S oozase 2| | p 52w
5 B g % :T\u' 04/9332 3 1Bl pAl 3
5 u Q017387 3 il =
| S 94 3 - aszed [ (25 SHHEE)
{LTERNATOR al S & 5 ah <7 SEE NOTE gness & —
. Varve Baws
) < \ \ \ \ UrrerR Sorevoms E?Vll:%ﬁl
&
(21 m 2 Discer |Screenitorrsr | Hovsr |l /Our
3 1 = 3
WHT-146a /|13 \[ D l\ )
e - BRIV
\ oH 3 RED'MGA } : Y 4I\J||1“/‘1£L j AT ‘ O =
0_2 . ng 3Vln/‘{£r_ bt ‘:‘ CH
1] = = = 1 NST] P 5
Ffurt Soarsoid Sl; 2 b :
= o & o 001938p 4 ] J HOIST
S Guow Pues 00133853 Y ) SWITCH
= \fk o241738F 2 2 faonfBix -
got9.38p -1 T By Vel J

EGAN ON
ER ECO/BOMCO#

EPLACED OO3347
N_0 540 PERS 500

EPLACED BY._
N PER#

/VOTE- GHOUNDED VAL’VE ﬁMK Ly pes 73/8 Cur 7o 8”
LEysTH., ArracspOOIB35P-3)" Rowss Axo Cownecr 7o
Lerr Varve BANK ATTACHMENT BoL7s, B
Leaves Uings To Pwss Ar Furt Lzwern (Areaox. 187).
ATTACH ArprorsiaTs  TEam.

CHERRINGTON CORPORATION
SAIRFAX, MINVESOTA 53332

FTALE

REMIEIONS

ny ba

" % "5-95

ELAS

LJL.

[c-u:.

FOrTy

TTLE

w LRING D/AGRAM

A usora

Y,




NOTLCE OF BLECTRICAL SARKTY SwilTCHES

There are Tour electrical salety switoches installed on the
Cherrington Sandbollar. Yhe rirst twoe are for the protection of
the operator and/or bystanders. These switches are the deadman
switch and the neutral satety switch. '

Yhe remaining two switches protect the hopper and/or hoist
compeonents Trom damage caused by misuse. Under NUO circumstances
_are these switches to he modified or bypassed except to safely

move the machine to a sale work area Lo be propertly serviced. in
all cases ot switch failure, the operator may temporarily bhypass
the failed switch by connecting those two wires directliy.

We encourage vou to look over the machine and electrical
diagram so that vou know where the switches are and how They
orerate, )

Cherringhon Uorporation assumes MU responsilzility tor
damages caused by wmodified or misused switches.



	01  GENERAL ASSEMBLY
	WHEEL ASSEMBLY         RIGHT REAR
	WHEEL ASSEMBLY         LEFT REAR

	02  ENGINE & PUMPS ASSEMBLY
	03  SCREEN FRAME & CONVEYOR SYSTEM ASSEMBLY
	04  HOPPER & BOOM ASSEMBLY
	05  STEERING SYSTEM ASSEMBLY
	06  CONTROL PANEL ASSEMBLY
	07  FUEL SYSTEM ASSEMBLY
	08  HYDRAULIC ASSEMBLY
	09  ELECTRICAL DIAGRAM



